
City of Lawrence, Kansas 
Water System Master Plan  Table of Contents 

 
Table of Contents 

 
Page No. 

 

TOC.DOC i 
121903  

Executive Summary...................................................................................................... ES-1 

SECTION I - GENERAL 

1.0 Introduction..........................................................................................................1-1 
1.1 Purpose.......................................................................................................1-1 
1.2 Scope..........................................................................................................1-1 
1.3 Abbreviations ..............................................................................................1-3 
[...]
(1) Water right number 26315 limits the annual quantity diverted from water rights DG001, 2019-A, 9811, and 26315 

to 2082.75 ac-ft/yr. 

 

2.3 Summary of Water Rights 

The new water right (No. 44954) includes a provision that limits the total water 
diverted under the existing surface water right, existing groundwater rights, and the new 
surface water right to the maximum annual volume of 8,152 million gallons (22.3 mgd) 
and the maximum diversion rate of 31,202 gpm (44.9 mgd). 



City of Lawrence, Kansas  
Water System Master Plan Section II – Water Supply 

 

II-3.0 EXISTING INFRASTRUCTURE.DOC Section II 
121903 3-1 

3.0 Existing Water Supply Infrastructure 

3.1 Kaw Water Treatment Plant 

Raw water supply to the Kaw WTP consists of surface water from the Kansas 
River and groundwater from the Kansas River alluvium.  The surface water is withdrawn 
from the river with the use of a crib intake and siphon line that conveys the raw water to 
two pumping stations.  The firm pumping capacity at Low Service Pumping Station 
(LSPS) No. 1 is approximately 4.0 mgd at 80 feet of total dynamic head (TDH), with an 
installed capacity of 6.7 mgd.  The total capacity at LSPS No. 2 is approximately 25 mgd; 
while the firm capacity is 19.5 mgd.  The following table summarizes the capacity of the 
pumping units installed in the Low Service Pumping Stations: 

 

Table II-3 
KAW WWTP Low Service Pumping Capacities 

Low Service Pump Station No. 1 Low Service Pump Station No. 2 

Pump No. 
Capacity, gpm/mgd at 

80’ TDH Pump No. 
Capacity, gpm/mgd at 

60’ TDH 
1 1,900/2.7 1 3,000/4.3 
2 1,400/2.0 2 3,000/4.3 
3 1,400/2.0 3 3,800/5.5 
  4 3,800/5.5 
  5 3,750/5.4 

 
At normal river levels with the Bowersock flap gates in their upright position, 

when all pumps at LSPS No. 2 are operating, the water level at LSPS No. 1 is drawn 
down such that when the pumps are turned on at LSPS No. 1, the trashwell is rapidly 
drained, and the pumps shut-off at their low water cut-off set point.  In addition, the 
maximum raw water flow rate that can be attained with all pumps operating at LSPS No. 
2 including all the vertical wells is approximately 16.5 mgd.  This is approximately 8.5 
mgd below the total rated capacity of LSPS No. 2, and does not include the contribution 
of the vertical wells.  



City of Lawrence, Kansas  
Water System Master Plan Section II – Water Supply 

 

II-3.0 EXISTING INFRASTRUCTURE.DOC Section II 
121903 3-2 

The primary raw water route through the intake system is from the river intake, 
through the 30- inch siphon to LSPS No. 2.  Hydraulic analysis of this route indicates that 
at the design low river elevation of EL 807.5, and low wetwell elevation in LSPS No. 2 
of El. 802 is between 13 and 14 mgd.  At these levels, the hydraulic gradient at the tee 
that connects the 30 inch siphon to LSPS No. 1 is approximately at the same elevation as 
the bottom of the down-turned elbow for the 24-inch supply pipe in the trash well. 
Therefore, sufficient head is not available to transfer flow to LSPS No. 1.  Subsequently, 
there is insufficient head to transfer flow through the 24” siphon from LSPS No. 1 to 
LSPS No. 2.  Therefore, the 30-inch siphon is conveying all flow to LSPS No. 2, and the 
24-inch interconnecting siphon between the trashwell at LSPS No. 1 and LSPS No. 2 is 
not contributing any flow. 

The current capacity of the vertical well system is approximately 1.5 to 2.0 mgd, 
depending on the condition of the wells.  Only six of the eight wells are currently 
operable. 

Raw water is conveyed from LSPS No. 2 to the plant influent at the treatment 
plant site by a 24- inch raw transmission main. 

 

3.2 Clinton Water Treatment Plant 

The Clinton Reservoir Raw Water Pumping Station, which was constructed as a 
portion of the reservoir by the Army Corps of Engineers, currently contains two 5.0 mgd 
pumps and two 10.0 mgd horizontal double suction pumps which provide a firm pumping 
capacity of 20.0 mgd and a total installed capacity of 30.0 mgd.  The following table 
summarizes the pumping units installed: 

 

Table II-4 
Clinton WTP Raw Water Pumps  

Pump No. 
 

Capacity 
 mgd 

Rated head 
ft 

Horsepower 
hp 

Drive 
 

1 4.6 137 150 Adjustable 
2 4.6 137 150 Constant 
3 10.2 137 300 Constant 
4 10.2 137 300 Adjustable 
 
The pumps discharge to a 36- inch raw water supply pipeline which conveys the 

raw water to the Clinton WTP. 



City of Lawrence, Kansas  
Water System Master Plan Section II – Water Supply 

 

II-4.0 ASSURANCE DISTRICT.DOC Section II 
121903 4-1 

4.0 Kansas River Water Assurance District 

The Kansas River Water Assurance District (KRWAD) was created in December 
1989 to clearly define water management along the Kansas River.  The objective of the 
KRWAD is to assure that each of its members has adequate supply to meet current water 
rights and to plan for future projected water rights for long-term needs.   

Every five years the KWO, the Division of Water Resources, and the members of 
KRWAD update an operations agreement defining the rules for making releases from 
Milford, Tuttle Creek, and Perry reservoirs to meet member demands.  The operations 
agreement is currently being updated.  The most recent version is titled draft August 19, 
2002, but includes the status as of September 30, 2002.  The remainder of this section is 
based on this most recent version of the operation’s agreement.   

Within the agreement, each member provides records of current use and estimates 
of projected use in 2020.  The current use of members is approximately 95 mgd and the 
projected use is approximately 194 mgd.  It should be noted that the City’s projected 
demand for year 2020 is 12,546 ac-ft/year (11.2 mgd).  This is much lower than permitted 
in the recently approved water right for the Kansas River. 

The operations agreement also provides estimates of the reliable yield of current 
KRWAD controlled storage as well as projections for the future yield once the sediment 
allocations are filled.  The following table summarizes the yield estimates. 

 

Table II-5 
Assurance District Yield 

Reservoir 
 

Current Yield 
 

Yield after Sediment Allocation 
is Filled 

mgd 
Milford 25 20 

Tuttle Creek 216 89 
Perry 18 13 

Totals 259 122 
 
The table indicates that current KRWAD storage is adequate to meet current 

demands, but as sediment allocations fill and demands increase KRWAD may need 
additional storage to meet member demands.  This indicates that it is critical to 
periodically update the estimated rate and volume of sedimentation in the reservoirs.   

Three pools of water within the reservoirs are available for purchase by KRWAD.  
The set-aside pool is included in the operation’s agreement and KRWAD has first right to 



City of Lawrence, Kansas  
Water System Master Plan Section II – Water Supply 

 

II-4.0 ASSURANCE DISTRICT.DOC Section II 
121903 4-2 

this water.  If the set-aside storage is not purchased by KRWAD by December 31, 2020, 
the State then has sole discretion on its use.  The table below summarizes the yield of the 
available set aside storage. 

 

Table II-6 
Set-Aside Storage Yield, mgd 

Reservoir 
 

Current Yield 
Mgd 

Yield after Sediment Allocation 
is Filled 

Mgd 
Milford 27 22 

Tuttle Creek 0 0 
Perry 11 8 

Totals 38 30 
 
Assuming sediment allocations are filled, the total available yield is 152 mgd, 

when the set-aside storage is combined with the current storage yield.  The table below 
summarizes the yield from future use or uncommitted storage that is also available.  
Because KRWAD membership includes all of the major water users in the Kansas River 
basin, this water should be available for use by KRWAD, even though it is presently 
uncommitted. 

 

Table II-7 
Future Use or Uncommitted Storage Yield, mgd 

Reservoir Current Yield 
Yield after Sediment Allocation 

is Filled 
Milford 63 51 

Tuttle Creek 46 19 
Perry 79 58 

Totals 188 128 
 
This table indicates that the yield of future use or uncommitted storage is 

adequate to meet projected member demands beyond year 2020 when combined with the 
yield from existing and set-aside storage even after sediment allocations have filled.  
Marketing storage that is available would add another 17 mgd of yield to the system after 
sediment allocations have filled, if purchased by KRWAD.  It will be important for the 
City to work with the KRWAD board to ensure that the future use or uncommitted 
storage is available to KRWAD as demands grow and sediment allocations fill.   

Based on the current operations agreement, the Kansas River should be a reliable 
source of water supply for the City for the foreseeable future.   



City of Lawrence, Kansas  
Water System Master Plan Section III – Water Treatment 

 

III-1.0 EXISTING TREATMENT.DOC Section III 
121903 1-1 

SECTION III– WATER TREATMENT



City of Lawrence, Kansas  
Water System Master Plan Section III – Water Treatment 

 

III-1.0 EXISTING TREATMENT.DOC Section III 
121903 1-1 

1.0 Existing Water Treatment Facilities 

The City of Lawrence is served by two water treatment facilities, Clinton and 
Kaw.  The Clinton WTP is located along Wakarusa Drive north of Clinton Parkway, and 
the Kaw treatment facility is at the intersection of 3rd and Indiana. 

 

1.1 Kaw Water Treatment Plant 

The Kaw Water Treatment Facility was originally constructed in 1917 and has 
been expanded throughout the years to its current treatment capacity of 17.5 mgd.  The 
Kaw WTP is bounded by residential development on the south, east, and west sides 
which will make future expansions difficult.  The site is also within 500 feet of a 
historical landmark and any work on the site requires review by the Historical Society to 
ensure the landmark is protected. 

As outlined in the Water Supply Section, the source of supply for the Kaw WTP 
is the Kansas River.  Two lift stations, LSPS No. 1, which contains 3 pumps, and LSPS 
No. 2 which contains 5 pumps, convey raw water from a single intake in the Kansas 
River to the plant site through a 24 inch pipeline.  Normal river water levels limit the 
supply capacity to approximately 16.5 mgd due to pump submergence conditions despite 
having excess treatment capacity. 

The first step in the treatment process is at the presedimentation basin where 
polymer is dosed to aid in particle removal.  Powdered Activated Carbon (PAC) is added 
to the presettling basins influent for taste and odor control.  The flow is then split into 
parallel trains of primary settling, rapid mix, and secondary settling basins.  The flow 
combines immediately following the secondary settling basin where ammonia, soda ash, 
phosphate, fluoride, and chlorine are dosed.  Eight dual media gravity filters further 
polish the water.  Two clearwells are located on-site with a total capacity of 748,000 
gallons.  Four filters have a clearwell located directly underneath with a combined 
capacity of 174,000 gallons.  Clearwell 2E was placed into service in 1954 and has a 
volume of 574,000.  Treated water is conveyed to the distribution system by use of the 
high service pumps which are discussed in Section IV of this report. 

 



City of Lawrence, Kansas  
Water System Master Plan Section III – Water Treatment 

 

III-1.0 EXISTING TREATMENT.DOC Section III 
121903 1-2 

1.2 Clinton Water Treatment Plant 

The Clinton Water Treatment Plant has recently been expanded to a 15 mgd 
facility. 

Raw water is pumped from the Clinton Reservoir by two five mgd and two ten 
mgd pumps into a single 36 inch raw water pipeline.  Powdered activated carbon is added 
to the raw water prior to flow splitting for taste and odor control.  In the future, the 
existing flow splitter will divide the flow into two process trains, but currently, only one 
treatment train exists.  The raw water first begins treatment at the rapid mix basin 
followed by presedimenation and primary settling.  Lime and polymer are dosed at the 
primary settling basin.  A second rapid mix and settling basin further aid in removal of 
suspended solids.  Polymer and chlorine are added at the secondary settling basins.  On 
the secondary basin effluent, fluoride, chlorine, and ammonia are dosed.  Eight dual 
medial filters further remove remaining suspended solids particles.  Two sets of three   
1.5 mgd transfer pumps convey the water form the clearwell located beneath the filters 
and transfer it to the two 1.5 MGal on-site, above grade steel reservoirs.  Phosphate is 
added to the transfer pump effluent prior to the reservoirs as a corrosion inhibitor in the 
distribution system.  A wash water recovery basin is also present on-site to store the filter 
backwash water.  The wash water is transferred from the basin by two 500 gpm 
submersible pumps to the head of the plant.  Treated water is conveyed to the distribution 
system as outlined in Section IV of this report. 



City of Lawrence, Kansas  
Water System Master Plan Section III – Water Treatment 

 

III-2.0 SDWA EVALUATION.DOC Section III 
121903 2-1 

2.0 SDWA Evaluation 

This section presents an assessment of the City’s ability to comply with current, 
impending, and potential future water quality and treatment regulations.  A detailed 
discussion of current and impending regulations under the 1986 and 1996 Amendments 
to the Safe Drinking Water Act (SDWA) is presented in Appendix C.  Aspects of these 
regulations that may affect current treatment practices are discussed below.  It is 
emphasized that the United States Environmental Protection Agency (EPA) is 
continuously modifying and revising many of these regulations in response to public and 
water industry comments and results of new research regarding the potential adverse 
impacts of the compounds to be regulated.  The discussion that follows reflects the 
present position of EPA on various water quality and treatment issues.  Major changes to 
this position prior to final promulgation of the regulations may require revision of the 
conclusions and opinions presented in this report. 

 

2.1 Current Regulations 

2.1.1 General 
As discussed in the paragraphs that follow, the existing treatment facilities 

consistently comply with all current state and federal water quality and treatment 
requirements.  Filtered water turbidity complies with the 0.5 NTU maximum level under 
the current Surface Water Treatment Rule.  Samples routinely collected from within the 
distribution system for bacteriological analysis are consistently negative with respect to 
presence of coliform organisms.  Fluoride concentrations in the distribution system are 
well below the current MCL of 4.0 mg/L and the secondary MCL of 2.0 mg/L. 

The City is in compliance with all aspects of the Lead and Copper Rule.  Lead 
and copper concentrations at consumer taps were below the EPA-specified Action Levels 
(0.015 mg/L for lead, 1.3 mg/L for copper) during the initial round of monitoring and 
subsequent follow-up monitoring.  The treated water also complies with the Phase II and 
Phase V Synthetic Organic Contaminant / Inorganic Contaminant Regulations. 

Prior to initiating a detailed review of regulatory compliance issues, operating 
records for January through December 2001 were reviewed to assess typical source water 
and treated water quality and plant operating characteristics; a summary of this data is 
presented in Tables III-1 and III-2.  



City of Lawrence, Kansas  
Water System Master Plan Section III – Water Treatment 

 

III-2.0 SDWA EVALUATION.DOC Section III 
121903 2-2 

Table III-1 
Water Quality Monitoring Data Summary 

(January 2001 – December 2001) 
Kaw River WTP Clinton WTP 

Constituent Average Range(1) Average Range(1) 
Turbidity, NTU 
 Raw Water 
 Finished Water 

 
213 
0.09 

 
5 – 3234 

0.05 – 0.21 

 
14.8 
0.06 

 
4.4 – 82.7 

0.05 – 0.13 
PH, units 
 Raw Water 
 Finished Water 

 
8.22 
9.01 

 
7.48 – 8.86 
7.90 – 9.28 

 
8.38 
8.51 

 
7.80 – 8.70 
8.00 – 9.10 

Total Hardness, mg/L as CaCO3 
 Raw Water 
 Finished Water 

 
227 
116 

 
128 – 354 
73 – 171 

 
135 
109 

 
112 – 158 
84 – 144 

Total Alkalinity, mg/L as CaCO3 
 Raw Water 
 Finished Water 

 
171 
53 

 
103 – 274 
44 – 109 

 
120 
90 

 
102 – 139 
52 – 121 

Temperature, degrees C 
 Raw Water 

 
15.7 

 
2.0 – 30.9 

 
15.7 

 
2.2  - 30.0 

Chloramine Residual, mg/L 
 Finished Water 

 
3.45 

 
3.13 – 3.94 

 
3.58 

 
3.10 – 4.00 

(1) From “Monthly Reports” for Kaw River & Clinton WTPs:  values may not reflect “instantaneous” 
minimum/maximum conditions. 

 

Table III-2 
Plant Production, Chemical Feed Data 

(January 2001 – December 2001) 
Kaw River WTP Clinton WTP 

Constituent Average Range Average Range 
Raw Water Treated, mgd 6.723 3.228 – 12.356 6.843 0.897 – 12.434 
Finished Water Pumped, mgd  6.339 2.710 – 11.959 6.137 0.731 – 10.825 
Chemicals Fed, mg/L(1) 
 Lime 
 Chlorine 
 Carbon Dioxide 
 Alum 
 Polymer 
 Powdered Activated Carbon 
 Ammonia 
 Fluoride 
 Sodium Hexametaphosphate 
 Zinc Orthophosphate 
 AquaMag 
 Potassium Permanganate 

 
165 
6.8 
25.7 
13.4 
2.72 
6.7 
1.54 
0.97 

- 
1.17(2) 
1.88(3) 
0.81(4) 

 
80 – 265 
2.7 – 16.0 
8.0 – 68.9 
7.3 – 34.9 
1.64 – 5.85 
2.7 – 13.9 
0.99 – 3.74 
0.33 – 1.52 

- 
0.70 – 1.50 
0.12 – 3.03 
0.26 – 0.99 

 
22.5 
5.47 

- 
- 

7.15 
13.0 
1.52 
0.82 
0.98 

- 
- 
- 

 
12.9 – 34.8 
2.94 – 9.65 

- 
- 

4.00 – 12.63 
4.7 – 30.8 
0.66 – 1.95 
0.15 – 1.54 
0.43 – 1.66 

- 
- 
- 

(1) Dosage based on daily chemical consumption and raw water treated. 
(2) Zinc orthophosphate fed 65 days during 2001. 
(3) AquaMag fed 220 days during 2001. 
(4) Permanganate fed 7 days during 2001. 



City of Lawrence, Kansas  
Water System Master Plan Section III – Water Treatment 

 

III-2.0 SDWA EVALUATION.DOC Section III 
121903 2-3 

2.2 Surface Water Treatment Rule 

2.2.1 Turbidity 
Finished water turbidities for January through December 2001 (as reported to the 

Kansas Department of Health and Environment (KDHE) for Surface Water Treatment 
Rule compliance purposes, based on monitoring of the filtered water at the plant lab tap 
every 2 hours) are summarized in Table III-3.  As the turbidity of the finished water 
during the period evaluated did  not exceed 0.5 NTU in more than 5 percent of the total 
monthly samples, the City was in full compliance with the turbidity requirements of the 
SWTR.  (Monitoring data indicate that the filtered water turbidity did not exceed 0.5 
NTU at any time during the period evaluated.) 

 

Table III-3 
Treated Water Turbidity 

Turbidity, NTU(1) 
Kaw River WTP Clinton WTP 

Month / Year Average 
Max. Single 

Sample(2) Average 
Max. Single 

Sample(2) 
January 2001 0.08 0.29 0.07 0.14 
February 2000 0.10 0.29 0.06 0.08 
March 2000 0.12 0.24 0.06 0.09 
April 2001 0.10 0.19 0.06 0.09 
May 2001 0.09 0.14 0.07 0.14 
June 2001 0.09 0.25 0.07 0.14 
July 2001 0.10 0.32 0.07 0.09 
August 2001 0.10 0.30 0.06 0.08 
September 2001 0.10 0.19 0.06 0.08 
October 2001 0.09 0.18 0.06 0.08 
November 2001 0.08 0.17 0.06 0.08 
December 2001 0.07 0.15 0.06 0.12 
(1) Combined treated water from all filters. 
(2) Based on samples collected at 2-hour intervals. 

  
2.2.2 Disinfection 
Current disinfection practice consists of maintaining a free chlorine residual 

across the secondary softening basins, and a chloramine residual across the filters and 
treated water storage facilities.  (A free chlorine residual of 1 to 2 mg/L is typically 
maintained at the secondary softening basin discharge at the Kaw River plant, and a 0.5 
to 0.8 mg/L free chlorine residual is typically maintained at the Clinton plant secondary 
basin discharge.) 



City of Lawrence, Kansas  
Water System Master Plan Section III – Water Treatment 

 

III-2.0 SDWA EVALUATION.DOC Section III 
121903 2-4 

The City complies with the KDHE requirement that a minimum combined 
chlorine residual of 1.0 mg/L be maintained within the distribution system, and also the 
SWTR requirement that a detectable chlorine residual be maintained in at least 95 percent 
of the monthly distribution system samples.  For the period of January through December 
2001, the minimum monthly chloramine residual at the plant discharge was 1.3 mg/L at 
the Kaw River plant, and 2.7 mg/L at the Clinton plant, as shown in Table III-4.  During 
this same period, chlorine was detectable in the distribution system in 100 percent of the 
samples collected. 

 

Table III-4 
Minimum Chloramine Residuals at Plant Discharge(1) 

Minimum Residual, mg/L 
Month / Year Kaw River WTP Clinton WTP 

January 2001 2.5 3.3 
February 2001 2.8 3.0 
March 2001 1.8 3.3 
April 2001 1.7 3.1 
May 2001 1.9 2.6 
June 2001 1.3(2) 2.8 
July 2001 2.2 3.25 
August 2001 2.6 3.1 
September 2001 2.5 3.05 
October 2001 1.5 2.7 
November 2001 1.6 3.3 
December 2001 2.5 3.3 
(1) As reported to KDHE for SWTR compliance monitoring. 
(2) Attributable to ammonia feed problems. 

  
The City meets the disinfection CT requirements for Giardia and viruses through 

a combination of free chlorine and chloramine contact time, in accordance with current 
KDHE requirements.  Disinfection CT data for Giardia cysts, as reported to KDHE for 
the period of January through December 2001 are summarized in Table III-5.  This 
information indicates that the City complied with the minimum CT requirements for each 
day of the period evaluated.  Therefore, the City is in compliance with current SWTR 
disinfection CT requirements for both Giardia and viruses, and typically maintains 
conditions which provide inactivation levels well in excess of current minimum 
requirements.  (When free chlorine is used as the primary disinfectant, compliance with 
Giardia inactivation requirements also results in compliance with inactivation 
requirements for enteric viruses.) 



City of Lawrence, Kansas  
Water System Master Plan Section III – Water Treatment 

 

III-2.0 SDWA EVALUATION.DOC Section III 
121903 2-5 

Table III-5 
Disinfection CT Ratios for Giardia Cysts 

CT Ratios Provided(1) 
Kaw River WTP Clinton WTP 

Month / Year Average Range Average Range 
January 2001 2.37 1.10 – 4.10 2.35 1.44 – 3.40 
February 2001 2.36 1.75 – 3.11 2.22 1.40 – 3.18 
March 2001 3.34 2.00 – 4.77 2.46 1.18 – 3.63 
April 2001 4.62 2.21 – 6.57 3.61 2.02 – 6.04 
May 2001 6.23 4.09 – 9.35 6.38 2.91 – 16.83 
June 2001 7.40 4.25 – 10.78 6.10 2.45 – 10.90 
July 2001 8.49 4.43 – 14.73 5.58 2.76 – 13.14 
August 2001 7.78 3.60 – 12.78 6.33 3.01 – 9.79 
September 2001 5.20 2.56 – 8.76 4.80 1.94 – 6.66 
October 2001 3.76 2.58 – 5.48 3.68 2.56 – 5.94 
November 2001 2.99 1.80 – 4.62 3.85 1.96 – 7.00 
December 2001 2.76 1.63 – 4.20 3.18 2.04 – 5.31 
(1) Ratio of CT provided to CT required; values greater than or equal to 1.0 indicate compliance with 

SWTR disinfection requirements for Giardia inactivation. 
 

2.3 Coliform Rule 

Under the revised Coliform Rule promulgated in 1989, the City currently collects 
90 distribution system samples per month for analysis of total coliforms, and a maximum 
of 5 percent of these samples may exhibit the presence of total coliform organisms.  
Water Department staff report that during 2000 and 2001, all distribution system coliform 
samples were negative with respect to presence of coliform.  These data indicate that the 
City is in full compliance with the Coliform Rule requirements. 

 

2.4 Lead and Copper Rule 

Lead and copper monitoring results for the City’s distribution system are 
summarized in Table III-6.  Both lead and copper concentrations at consumer taps have 
consistently been below the EPA “Action Levels” of 0.015 mg/L and 1.3 mg/L, 
respectively.  Based on this performance, the City has been placed on reduced monitoring 
status, and must now monitor lead and copper concentrations at consumer taps every 
three years.  (The City’s next monitoring period will be 2002.) 



City of Lawrence, Kansas  
Water System Master Plan Section III – Water Treatment 

 

III-2.0 SDWA EVALUATION.DOC Section III 
121903 2-6 

 

Table III-6 
Lead and Copper Monitoring Results 
[...]
required to document the total level of Giardia and virus inactivation achieved at least 
once per week over a period of at least one year, beginning two years after promulgation 
of the LT2ESWTR (i.e., by July 2006, if this regulation is promulgated as currently 
scheduled).  The disinfection profiling requirement could be waived by KDHE if the 
system’s request for approval of existing disinfection data (referred to as “grandfathered” 
data) is approved in writing by the Department prior to the date that the City would be 
required to begin disinfection profiling. The City could therefore create the profile by 
either conducting new weekly monitoring, or by using historical, grandfathered data, if 
approved by KDHE.  It is emphasized that the City would be required to document and 
incorporate disinfection achieved throughout the entire treatment facility (free chlorine 
across the secondary basins, and chloramine across the filters and the treated water 
storage facilities) in preparing the disinfection profile. 

 

3.4 Radon 

As discussed in Appendix C, EPA has proposed a new MCL for radon of 300 
pCi/L, and an alternative MCL of 4,000 pCi/L when a multimedia radon mitigation 
program is put in place by state regulatory agencies.  Radon normally presents problems 
for utilities that treat groundwater from deep wells; as the City does not utilize deep well 
supplies, it is anticipated that this regula tion will not have any impact on current water 
treatment practices. 
  



City of Lawrence, Kansas  
Water System Master Plan Section III – Water Treatment 

 

III-4.0 COMPLIANCE SCHEDULE.DOC Section III 
121903 4-1 

4.0 Regulatory Compliance Schedule 

The City’s current position with respect to ability to comply with both recently-
enacted and impending/future regulations using existing water treatment processes is 
summarized in Table III-14.  A summary of key compliance dates is presented in Table 
III-15. 

 

Table III-14 
Regulatory Compliance Assessment Summary: 

City of Lawrence w/Current Treatment 

Requirement Standard 
Existing System 

Performance Compliance Status 
Interim ESWTR (Effective January 2002)  

Filtered Water Turbidity 0.3 NTU for > 95% of 
monthly samples 

< 0.3 NTU Compliance Expected 

 1 NTU Maximum < 1 NTU Compliance Expected 
Cryptosporidium Removal 2 log - Compliance Expected 
Microbial Benchmarking/ 
Disinfection Profiling 

TTHM > 0.064 mg/L(1) 
HAA5  > 0.048 mg/L(1) 

< 0.064 mg/L 
< 0.048 mg/L 

Not Required by KDHE 

Stage 1 DBPR (Effective January 2002) 
TTHM MCL (system avg.) 0.080 mg/L 0.043 – 0.060 mg/L Compliance Expected 
HAA5 MCL (system avg.) 0.060 mg/L 0.029 – 0.037 mg/L Compliance Expected 
Chloramine MRDL 4.0 mg/L maximum Avg. 3.5 mg/L Compliance Expected 

Enhanced Coagulation 15-30% TOC Removal 30% - 50% Avg. TOC 
Removal Compliance Expected 

Stage 2 DBPR Phase 1 (Effective July 2007) 
TTHM MCL(2) 0.120 mg/L 0.034 – 0.066 mg/L Compliance Expected 
HAA5 MCL(2) 0.100 mg/L 0.017 – 0.045 mg/L Compliance Expected 

Stage 2 DBPR Phase 2 (Effective July 2010) 
TTHM MCL(3) 0.080 mg/L 0.034 – 0.066 mg/L Compliance Expected 
HAA5 MCL(3) 0.060 mg/L 0.017 – 0.045 mg/L Compliance Expected 

Filter Backwash Rule 
(Effective June 2004) 

Governs in-plant waste 
stream recycling. 

No in-plant recycling Compliance Expected 

LTESWTR, Stage 2 
(Effective July 2010) 

Cryptosporidium 
removal, inactivation(4) 

Cryptosporidium 
inactivation not Provided 

Possible non-compliance 
if inactivation is required. 

(1)Not an MCL.  Criteria used to determine if microbial benchmarking and/or disinfection profiling is req’d. 
(2)MCLs based on 4-quarter running annual average at “current” individual monitoring sites. 
(3)MCLs based on 4-quarter running annual average at “revised” individual monitoring sites. 
(4)Cryptosporidium removal may be required, based on source water monitoring results 

 
 



City of Lawrence, Kansas  
Water System Master Plan Section III – Water Treatment 

 

III-4.0 COMPLIANCE SCHEDULE.DOC Section III 
121903 4-2 

Table III-15 
Key Dates for SDWA Regulations  

Date Regulation Activity / Compliance Requirements 

Jan. 1, 2002 IESWTR 

Combined Filter Effluent Turbidity: 0.3 NTU max for minimum of 
95% of monthly measurements 
Performance requirements for individual filters 
Monitor individual filters @ 15 minute intervals 

Jan. 1, 2002 Stage 1 DBPR 

Revised MCL for TTHM  
New MCLs for HAA5, chlorite, chlorine dioxide 
MRDLs for chloramines, chlorine dioxide 
TOC removal requirements 

Jan. 2002 Stage 1 DBPR Initiate monthly source water, finished water TOC monitoring 
Dec. 2003 Radionuclides Revised MCLs for radionuclides effective 
July 2004 LT2ESWTR, Stage 2 DBPR Projected regulatory promulgation date. 

Oct. 2004(1) LT2ESWTR Deadline for submittal of source water monitoring schedule to 
KDHE 

Jan. 2005(2) Stage 1 DBPR Recommended deadline for initiating IDSE monitoring 

Jan. 2005(1) LT2ESWTR Deadline for initiating 2-year source water Cryptosporidium, E. 
coli, & turbidity monitoring program 

July 2006(2) Stage 2 DBPR Deadline for submittal of report to KDHE summarizing IDSE 
monitoring results 

July 2006(1) LT2ESWTR Begin disinfection profiling3 

Jan. 2007(1) LT2ESWTR Deadline for submittal of results of 2-year source water monitoring 
program to KDHE 

July 2007(2) Stage 2 DBPR Compliance with “Stage 2A” MCLs at individual system 
monitoring sites 

July 2007(1) LT2ESWTR KDHE determines Cryptosporidium bin classification 
Complete disinfection profiling with one year of data3  

July 2010(1) LT2ESWTR 

Deadline for compliance with additional Cryptosporidium treatment 
requirements(4) 
Deadline for submittal of documentation for utilization of microbial 
toolbox options to KDHE 

July 2010(2) Stage 2 DBPR Compliance with “Stage 2B” MCLs at individual system 
monitoring sites (4) 

(1)Assumes promulgation of LT2ESWTR during May 2004. 
(2)Assumes promulgation of Stage 2 DBPR during May 2004. 
(3)Unless KDHE approves use of existing disinfection profiling data. 
(4)Extension of up to two years can be granted by KDHE if capital improvements are required to achieve 

compliance. 
 



City of Lawrence, Kansas  
Water System Master Plan Section III – Water Treatment 

 

III-5.0 COMPLIANCE ALTERNATIVES.DOC Section III 
121903 5-1 

 
 

5.0 Regulatory Compliance Alternatives 

As discussed above, provisions for increased removal of, and potentially for 
inactivation of Cryptosporidium oocysts may be required under the impending 
LT2ESWTR.  The following discusses treatment requirements and associated probable 
costs for several potential Cryptosporidium treatment scenarios, based on information 
presented in the November 2001 preproposal draft of the LT2ESWTR.  It is emphasized 
that EPA has requested comment on the proposed microbial toolbox options and criteria, 
and that the information presented in the LT2ESWTR preproposal draft could be 
modified prior to promulgation of this regulation during July 2004.  

 

5.1 Cryptosporidium Removal (Bin 1 Classification) 

Should raw water monitoring conducted under the impending LT2ESWTR 
indicate the presence of Cryptosporidium at average annual concentrations of less than 
0.075 oocysts per Liter (“Bin 1” classification), no additional treatment to address 
Cryptosporidium oocyst removal/inactivation would be required. 

 

5.2 Cryptosporidium Removal (Bin 2 Classification) 

Should raw water monitoring conducted under the impending LT2ESWTR 
indicate the presence of Cryptosporidium at average annual concentrations of 0.075 to  
1.0 oocysts per Liter, the City would be required to provide an additional 1.0- log of 
treatment (“Bin 2” classification).  (This would be in addition to the 3.0-log 
Cryptosporidium removal credit granted for well-operated conventional treatment.) 

Review of the microbial toolbox options presented in the recent ly-published 
LT2ESWTR preproposal draft suggests that the City could achieve the required Bin 2    
1-log total additional Cryptosporidium removal credit for the existing treatment facilities 
by utilizing available credits for any of the following: 

 
• 0.5-log credit for presedimentation 
• 0.5-log credit for two-stage softening 
• 0.5-log or 1.0- log credit for maintaining low treated water turbidity levels. 
• 1.0-log credit for demonstration of performance (aerobic spore removal). 
 



City of Lawrence, Kansas  
Water System Master Plan Section III – Water Treatment 

 

III-5.0 COMPLIANCE ALTERNATIVES.DOC Section III 
121903 5-2 

 
 

Proposed design and implementation criteria for each of the above are discussed below. 
5.2.1 Presedimentation 
A 0.5-log Cryptosporidium removal credit will be granted to systems utilizing 

presedimentation prior to clarification or softening treatment.  To receive this credit, the 
presedimentation facilities must operate continuously with addition of coagulant.  
Maximum allowable effective surface loading rate is 1.6 gpm/sq ft and (1) mean influent 
turbidity must be greater than or equal to 10 NTU, or (2) maximum influent turbidity 
must be greater than or equal to 100 NTU.  All flow must pass through the 
presedimentation basin(s), and systems with existing presedimentation basins may 
conduct required Cryptosporidium monitoring at either the presedimention inlet or 
discharge. 

The City’s existing Kaw River and Clinton Reservoir presedimentation facilities 
should comply with these requirements.  Both facilities currently have polymer feed 
capability at the presedimentation basins, and design hydraulic surface loading rates are 
less than 1.6 gpm/sq ft.  (However, as polymer is not routinely fed at the  
presedimentation basins, operational changes would be required to obtain this removal 
credit.) 

 
5.2.2 Two-Stage Lime Softening 
A 0.5-log Cryptosporidium removal credit will be granted to systems utilizing 

two-stage softening with a coagulant added at the inlet to the secondary softening 
basin(s).  Coagulant is defined as either metal salts (alum, ferric) or polymers, or 
formation and subsequent precipitation of magnesium hydroxide.  All flow must pass 
through the secondary softening basin(s).   

The Clinton WTP currently has provisions for feeding polymer at the secondary 
softening basins.  The Kaw River plant does not currently have provisions for feeding a 
coagulant at the secondary softening basins, but plant staff indicate that this capability 
could be readily added if necessary without significant difficulty.  (Coagulant feed piping 
to the secondary basin inlet is currently in place, and the existing polymer system could 
be readily modified to feed to the secondary basins.)  However, as discussed above for 
presedimentation, polymer is not routinely added at the secondary softening basins; 
operational changes would therefore be required to obtain this removal credit. 

 



City of Lawrence, Kansas  
Water System Master Plan Section III – Water Treatment 

 

III-5.0 COMPLIANCE ALTERNATIVES.DOC Section III 
121903 5-3 

 
 

5.2.3 Reduced Finished Water Turbidity 
A 0.5-log Cryptosporidium removal credit will be granted to systems with a 

combined filtered turbidity less than or equal to 0.15 NTU in at least 95 percent of the 
measurements taken each month. Compliance with this criterion would be determined 
based on measurements of the combined filter effluent at intervals of no longer than 4 
hours.  A 1.0- log Cryptosporidium removal credit will be granted to systems that achieve 
a turbidity level in each individual filter effluent less than or equal to 0.15 NTU in at least 
95 percent of the measurements taken each month.  Compliance with this criterion would 
be determined based on measurements of the individual filter effluent at 15-minute 
intervals.   

Plant performance data for January through December 2001 suggest that the 
Clinton treatment facility should comply with the 0.15 NTU combined filtered water 
turbidity criterion without significant difficulty.  (The combined filtered water turbidity 
for the Clinton plant during 2001 did not exceed 0.15 NTU in any of the more than 4,200 
compliance samples collected.)  For the period from January 2000 through December 
2001, the turbidity of the combined filter effluent at the Kaw WTP was less than         
0.15 NTU for more than 95 percent of the monthly measurements during 20 of the 24 
months evaluated, as shown in Table III-16.  However, the elevated turbidities recorded 
during February and March 2001 can be attributed to rapid and severe variations in the 
Kaw River turbidity levels.  During late February 2001, raw water turbidity exceeded        
4200 NTU, and raw water hardness and alkalinity concentrations dropped to 128 mg/L 
and 107 mg/L, respectively.  It is emphasized that during this period, the turbidity of the 
combined filter discharge did not exceed 0.30 NTU, and in fact, the majority of the 
samples with turbidities exceeding 0.15 NTU exhibited turbidities in the 0.16 NTU to 
0.20 NTU range.  Likewise, during August and September 2001, the majority of the 
samples with turbidities exceeding 0.15 NTU exhibited turbidities in the 0.16 NTU to 
0.20 NTU range.  It was also noted that many of the samples with turbidity exceeding 
0.15 NTU were collected from the lower level filters.  (These filters are used primarily 
during periods of high treated water demand, and are generally operated only a few hours 
per week.) 

This performance suggests that the Kaw River plant should be able to comply 
with the maximum 0.15 NTU / 95 percent criteria through expanded use of filter aid 
polymer, operational modifications such as more frequent backwashing during periods of 



City of Lawrence, Kansas  
Water System Master Plan Section III – Water Treatment 

 

III-5.0 COMPLIANCE ALTERNATIVES.DOC Section III 
121903 5-4 

 
 

high source water turbidity, and/or improvements to the lower- level filters to yield 
performance similar to that of the upstairs filters 

Table III-16 
Combined Filtered Turbidity Values (January 2000 – December 2001) 

Kaw River WTP Clinton WTP 
Month/Year Total Samples % < 0.15 NTU Total Samples % < 0.15 NTU 

January 2000 339 99.7 - - 
February 2000 348 100 - - 
March 2000 372 99.7 - - 
April 2000 360 100 - - 
May 2000 372 100 - - 
June 2000 360 99.7 - - 
July 2000 372 99.5 - - 
August 2000 513 95.1 - - 
September 2000 358 96.4 - - 
October 2000 372 100 - - 
November 2000 360 99.7 - - 
December 2000 371 100 - - 
January 2001 366 99.7 348 100 
February 2001 334 92.5 336 100 
March 2001 371 82.5 372 100 
April 2001 358 97.5 359 100 
May 2001 372 100 357 100 
June 2001 360 98.9 300 100 
July 2001 399 97.2 372 100 
August 2001 379 93.7 372 100 
September 2001 359 94.7 360 100 
October 2001 371 98.4 371 100 
November 2001 360 99.4 360 100 
December 2001 372 100 340 100 
Note:  Shaded areas represent potential noncompliance, had IESWTR been in effect. 

 
It is expected that maintaining turbidities for individual filters of 0.15 NTU or less 

for a minimum of 95 percent of the monthly samples will be difficult for most utilities to 
consistently achieve, particularly for lime softening facilities treating surface supplies.  
The Kaw River and Clinton plants typically produce finished water with a turbidity of 
less than 0.10 NTU, which is indicative of excellent process operation and performance.  
However, review of current filter operating data suggests that obtaining the 1.0- log 
Cryptosporidium removal credit based on maintaining turbidities for individual filters at 
0.15 NTU or less would likely be difficult. 

 



City of Lawrence, Kansas  
Water System Master Plan Section III – Water Treatment 

 

III-5.0 COMPLIANCE ALTERNATIVES.DOC Section III 
121903 5-5 

 
 

5.2.4 Performance Demonstration 
EPA recognizes that some treatment facilities can achieve mean log removals of 

Cryptosporidium oocysts greater than the average 3- log value that will be granted under 
the LT2ESWTR.  However, it is generally not considered practical for systems to directly 
[...]
Contingency (25%) 93,000 

Subtotal 463,000 
ELA (20%) 93,000 

Total 556,000 
  
City staff has been planning to install a 16- inch raw water line on the planned 

replacement of the U.S. Interstate 70 (I-70) bridge over the Kansas River. This main 
would allow for connection to possible future wells on the north side of the Kansas River 
near the airport, as would provide for increased supply reliability. Table V-3 summarizes 
the capital costs for this reliability improvement. 

 

Table V-3 
Kaw WTP Bridge Crossing for North Supply Costs (reliability) 

Component 
 

Cost 
($) 

General Requirements (10%) 14,000 
16 inch Raw Water Pipeline on I-70 
bridge 

125,000 

Subtotal 139,000 
Contingency (20%) 28,000 

Subtotal 167,000 
ELA (20%) 33,000 

Total 200,000 
 
The Bowersock Dam has recently undergone significant maintenance repair.  

However there are still voids at the southern end of the dam that should be monitored on 
a routine basis to observe the rate of erosion of the concrete face.  The condition of the 
maintenance work and movement of the riprap providing downstream support to the new 
sheet piling driven on the downstream face of the dam should also be monitored.  Several 
benchmarks should also be established on the dam to monitor if there is any horizontal or 
vertical movement of the dam.  The City should plan on inspecting the dam on a routine 
basis and plan budgeting for miscellaneous repairs of the 100+ year old structure on a 



City of Lawrence, Kansas 
Water System Master Plan Section V– Alternatives Evaluation 

 

V-1.0 ALTERNATIVES EVALUATION.DOC Section V 
121903 1-5 

routine basis to ensure that the dam remains as a viable feature of the City’s raw water 
supply system.  Additional surface water supply or a new groundwater supply would be 
required at the Kaw WTP to expand the raw water supply system to 25 mgd.  

During review meetings with Staff, the potential for new vertical wells in the 
vicinity of the airport were discussed.  This appears to be the only viable locations for 
new wells in the vicinity of the Kaw WTP. A highly productive aquifer is located in this 
area (Fader, 1974).  However, the DWR has indicated that no addition water rights are 
available.  To develop a new wellfield, existing water rights would need to be purchased; 
therefore, this alternative was not developed further since the City already has established 
a new surface water right on the Kansas River. 

The May 2000 River Intake Reliability study evaluated the feasibility of replacing 
one of the out-of-service crib intakes with a new one to expand the reliability of the raw 
water system.  This alternative has been modified to add 7.5 mgd of firm capacity to the 
raw water supply system to increase the total reliable water supply to 25 mgd.  This 
alternative includes constructing a second intake crib with a new 24- inch raw water 
supply line to convey water to the trash well.  From there, the water would be pumped 
through the upgraded Low Service Pumping Station No. 1 (LSPS No. 1) through a new 
24-inch raw water transmission line to convey the water to the new treatment train.  
Required upgrades at LSPS #1 include replacing the pumps, electrical equipment, 
HVAC, and instrumentation and controls.  Table V-4 summarizes the capital costs to 
expand the Kaw raw water supply system. 

 

Table V-4 
Kaw WTP Supply Expansion Costs (growth) 

Component Cost 
($) 

General Requirements (10%) 191,000 
Intake Crib and Raw Water Line 1,716,000 
LSPS #1 Pumps 90,000 
24 inch Raw Water Supply Line 108,000 

Subtotal 2,105,000 
HVAC (7%)  147,000 
Electrical & I&C (20%)  421,000 

Subtotal 2,673,000 
Contingency (25%) 668,000 

Subtotal 3,341,000 
ELA (20%) 668,000 

Total 4,009,000 
 



City of Lawrence, Kansas 
Water System Master Plan Section V– Alternatives Evaluation 

 

V-1.0 ALTERNATIVES EVALUATION.DOC Section V 
121903 1-6 

1.3.1.2 Clinton WTP 
No reliability improvements are currently required for the Clinton WTP supply. 

Growth related improvements are required to develop a firm supply to the plant of 25 
mgd. 

The firm capacity of the raw water pumping station is 20 mgd at conservation 
pool elevation and 15 mgd at the projected drought water surface elevation.  This 
pumping configuration maximizes the use of the existing power feed to the pumping 
station.  In order to provide a firm pumping capacity of 25 mgd at the projected drought 
water surface elevation, all of the pumping units would need to be replaced with units 
rated at approximately 180 feet of head.  Therefore, three 10 mgd units and one 5 mgd 
unit would be required.  It was also assumed that one of the 10 mgd units and the 5 mgd 
unit would be equipped with adjustable frequency drives to provide pumping flexibility 
in meeting demands. 

Table V-5 summarizes the capital cost to increase the pumping capacity and 
electrical improvements needed at the raw water pumping station. 

 

Table V-5 
Clinton WTP Supply Expansion Costs (growth)  

Three New Pumps  
Component Cost 

($) 
General Requirements (10%) 55,000 
Pump Replacement 224,000 
Adjustable Frequency Drives 75,000 
Electrical Gear Replacement 250,000 

Subtotal 604,000 
HVAC (7%) 42,000 
Electrical & I&C (20%) 121,000 

Subtotal 767,000 
Contingency (25%) 192,000 

Subtotal 959,000 
ELA (20%) 192,000 

Total 1,151,000 
  
Another option for providing 25 mgd firm pumping capacity would be to remove 

one of the 5 mgd pumps and install a third 10 mgd pumping unit, along with a parallel 
raw water supply line from the raw water pumping station to the Clinton WTP.  The 
parallel line would reduce the dynamic system losses and potentially allow the use of the 
existing pumping units.  This option provides more redundancy and reliability as the 



City of Lawrence, Kansas 
Water System Master Plan Section V– Alternatives Evaluation 

 

V-1.0 ALTERNATIVES EVALUATION.DOC Section V 
121903 1-7 

Clinton WTP capacity is expanded and relied upon more heavily to meet demands.  Table 
V-6 summarizes the capital cost for this alternative. 

 

Table V-6 
Clinton WTP Supply Expansion Costs (growth) 

New Supply Line  
Component Cost 

($) 
General Requirements (10%) 165,000 
Pump Replacement 48,000 
24” Raw Water Supply Line 1,620,000 

Subtotal 1,833,000 
HVAC (7% of Pump Costs) 4,000 
Electrical & I&C (20% of Pump Costs) 10,000 

Subtotal 1,847,000 
Contingency (20%) 369,000 

Subtotal 2,216,000 
ELA (20%) 443,000 

Total 2,659,000 
  
Since the pump removal and replacement option summarized in Table V-5 is 

more economical, it is the recommended supply improvement.  
As discussed in Section II, the City should also monitor the Kansas Water 

Office’s evaluations of other applications for use of water from Clinton Reservoir.  If 
they further reduce the permitted withdrawals for the City, the ability of the reservoir to 
supply 25 mgd during peak demand periods could be limited. 

 
1.3.2 Water Treatment 
 
1.3.2.1 Kaw WTP 
The following outlines the necessary improvements to expand the Kaw WTP by 

7.5 mgd to 25 mgd.  The improvements are broken down by reliability, growth, and 
regulatory improvements. 

In order to expand the Kaw WTP from 17.5 mgd to 25 mgd, a new 7.5 mgd 
treatment train could be added to the north of the existing basins.  New circular 
presedimentation, primary, and secondary basins could be utilized to provide the 
additional treatment processes similar to the facilities utilized at the Clinton WTP.  
Circular basins were selected over rectangular basins because circular softening 



City of Lawrence, Kansas 
Water System Master Plan Section V– Alternatives Evaluation 

 

V-1.0 ALTERNATIVES EVALUATION.DOC Section V 
121903 1-8 

equipment is more efficient at reducing hardness and settling out precipitate than 
rectangular basins. 

Additional filtration capacity is also needed to increase the plant capacity.  It 
appears that the most viable option to increasing the filter capacity is to construct two 
more filters west of the existing filters 5 through 8.  The filter boxes could be sized to 
provide the exact capacity, but for reliability purposes, it would be prudent to construct 
the two new filters as the same size as the adjacent filters, providing an additional 
capacity of 7.8 mgd at a loading rate of 4 gpm/sf. 

A new 1 MGal below grade treated water storage reservoir should also be 
constructed to provide additional storage capacity at the site to allow for plant operations 
to vary from production rates.  In addition to these improvements, new chemical feed 
facilities would need to be constructed to accommodate the increased capacity.  The 
powdered activated carbon and lime would be housed in exterior silos while the other 
chemicals would be stored and fed from a new Chemical Building.  Figure V-2 illustrates 
the proposed site plan improvements and Figure V-3 reflects the proposed treatment 
schematic at the Kaw WTP. 

In the Water Treatment Section of this report, the Kaw “old” filters were 
reviewed. These filters are currently used infrequently, but produce high quality water. 
As the Kaw WTP capacity is increased, additional stress may be added to the “old” filter 
operation, which may require some modifications including removal and replacement of 
the media and controls. However, based upon their current performance, this report does 
not include any costs to upgrade the “old” filters. 





Lime 
Solids 

Pumping 
Station

Filter

Future 
Secondary

Basin

Future 
Rapid Mix

Carbon 
Facilities

Future 
Primary
Basin

Carbon
Polymer

Chlorine

Lime
Alum
Soda Ash (op)
Polymer

LEGEND

Proposed Improvements
Existing

CITY OF LAWRENCE, KANSAS
KAW  WTP EXPANSION TO 25 MGD

FIGURE V-3 

Presedimentation
Basin Presedimentation

Basin

Primary
Settling 
Basin

Primary
Settling 
Basin

#1 #2Rapid Mix

#5 #4

Secondary 
Settling 
Basin

Secondary 
Settling 
Basin

Ammonia
Soda Ash
Phosphate
Fluoride
Chlorine

Chlorine

Rapid Mix

#7

Flow Splitter

Carbon

Carbon 
Dioxide

Presedimentation 
Bypass

To Wastewater 
Treatment 

Plant Lagoon

Future 
Rapid Mix

#6

Carbon Dioxide

To Kansas River

To Kansas River

Ammonia
Soda Ash
Phosphate
Fluoride
Chlorine

Secondary Basin 
Bypass

Primary Basin 
Bypass

Manhole

Low Service 
Pump Stations

#1

#2

Presedimentation 
Bypass

Future Crib 
Intake Structure

Powdered Activated Carbon

Presettling 
Basins

Polymer

Lime
Alum

Soda Ash (op)
Polymer

Washwater 
Tank

Filter Filter Filter Filter Filter Filter Filter

Clearwell Clearwell

Clearwell

Future Pump 
Station

Sodium Bisulfite Sodium Bisulfite

Future 1 MG 
Reservoir

To High Service Pumping

To High Service Pumping

Filter 
Addition

Raw Water 
Improvements

New Presettling 
Basin Effluent

Replace Existing 
Pumps



City of Lawrence, Kansas 
Water System Master Plan Section V– Alternatives Evaluation 

 

V-1.0 ALTERNATIVES EVALUATION.DOC Section V 
121903 1-11 

 
Table V-7 provides the capital cost for expansion of the Kaw WTP from 17.5 

mgd to 25 mgd. 
 

Table V-7 
Kaw WTP Expansion Costs (growth) 

Component 
Cost 
 ($) 

General Requirements (10%) 695,000 
Sitework 890,000 
Presedimentation Basin 743,000 
Primary & Secondary Basins 1,650,000 
Filters 795,000 
Chemical Feed 1,710,000 
1 MG Reservoir 1,160,000 

Subtotal 7,643,000 
HVAC (7%) 535,000 
Electrical & I&C (20%) 1,529,000 

Subtotal 9,707,000 
Contingency (25%) 2,427,000 

Subtotal 12,134,000 
ELA (20%) 2,427,000 

Total 14,561,000 
 
As indicated in Section III, the Kaw WTP is well suited to meet the pending and 

anticipated future regulatory requirements.  Depending upon the results of the source 
water monitoring under the LT2ESWTR for Cryptosporidium, additional provisions for 
oocyst removal and/or inactivation may be required if the concentration exceeds 1.0 cyst 
per liter.  For the purposes of development of a long-term capital improvement program, 
this report is based upon the assumption that Cryptosporidium exceeding 1.0 cyst per liter 
is found in the Kansas River and UV irradiation following filtration is required to comply 
with the regulations. 

Table V-8 summarizes the capital cost for the addition of UV at the 25 mgd Kaw 
WTP. 

 



City of Lawrence, Kansas 
Water System Master Plan Section V– Alternatives Evaluation 

 

V-1.0 ALTERNATIVES EVALUATION.DOC Section V 
121903 1-12 

 

Table V-8 
Kaw WTP UV Disinfection Costs (regulatory) 

Component Cost 
($) 

General Requirements (10%) 125,000 
UV Irradiation 1,250,000 

Subtotal 1,375,000 
Electrical & I&C (20%) 275,000 

Subtotal 1,650,000 
Contingency (25%) 413,000 

Subtotal 2,063,000 
ELA (20%) 413,000 

Total 2,476,000 
 
1.3.2.2 Clinton Water Treatment Plant 
The following outlines the necessary improvements to expand the Clinton WTP 

from 15 mgd to 25 mgd.  The improvements are broken down by reliability, growth, and 
regulatory costs. 

The Clinton WTP was recently expanded and can produce 15 mgd without 
additional reliability related improvements. 

In order to expand the Clinton WTP from 15 mgd to 25 mgd, the only 
improvements necessary are to construct a new presedimentation basin, primary basin, 
and secondary basin.  The Clinton WTP Expansion project completed in 2002 has already 
addressed the filtration and transfer pump improvements necessary to process 25 mgd 
through the WTP.  Figure V-4 illustrates the proposed site plan improvements and Figure 
V-5 reflects the proposed treatment schematic at the Clinton WTP. 





FiltersFilters

Clearwell & Transfer
Pump Pit

1.5 MG
Reservoir

1.5 MG
Reservoir

To High Service 
Pumping

Polyphosphate Polyphosphate

Fluoride

Ammonia

To Sludge 
Disposal 
Lagoons

Future 
Secondary

Basin
Secondary 

Basin

Rapid Mix 
No. 2

Future 
Rapid Mix 

No. 4

Rapid Mix
No. 1

Carbon 
Facilities

Clinton 
ReservoirRaw Water

Intake Raw Water 
Pump Station

Future 
Primary
Basin

Secondary Basin
Bypass

Carbon
Polymer

Chlorine

Carbon
Polymer

Chlorine

Primary
Basin

Primary Basin
Bypass

Presedimentation
Basin Bypass

Sludge
Return

Sludge
Return

Wash Water
Recovery 
Basin

Wash 
Water
Drain

Lime
Polymer

Lime
Polymer

Plant Influent

CITY OF LAWRENCE, KANSAS
CLINTON  WTP EXPANSION TO 

25 MGD CAPACITY 
FIGURE V-5

Presedimentation
Basin

Carbon
Flow 
Splitter

To Sludge 
Disposal 
Lagoons

Transfer 
Pumps

Future 
Presedimentation

Basin

Future 
Rapid Mix 

No. 3

LEGEND
Existing

Proposed Improvements

Sludge 
Control 
Building

Presedimentation
Basin Bypass

Primary Basin
Bypass

Secondary Basin
Bypass

Future 
Sludge 
Control 
Building

Fluoride

Ammonia

Transfer 
Pumps

Transfer 
Pumps

To Sludge 
Disposal 
Lagoons



City of Lawrence, Kansas 
Water System Master Plan Section V– Alternatives Evaluation 

 

V-1.0 ALTERNATIVES EVALUATION.DOC Section V 
121903 1-15 

Table V-9 provides the capital cost for expansion of the Clinton WTP from 15 
mgd to 25 mgd.   

 

Table V-9 
Clinton WTP Expansion Costs (growth) 

Component Cost 
($) 

General Requirements (10%) 399,000 
Sitework 760,000 
Presedimentation Basin 910,000 
Primary & Secondary Basins 2,320,000 

Subtotal 4,389,000 
Electrical & I&C (20%) 878,000 

Subtotal 5,267,000 
Contingency (25%) 1,317,000 

Subtotal 6,584,000 
ELA (20%) 1,317,000 

Total 7,901,000 
Expansion of the high service pumping building is included separately in the table 
of distribution system costs. 

 
As indicated in Section III, the Clinton WTP is also well suited to meet the 

pending and the anticipated future regulatory requirements.  Depending upon the results 
of the monitoring requirements under the LT2ESWTR for source water Cryptosporidium, 
additional provisions for oocyst removal and/or inactivation may be required if the source 
water concentration exceeds 1.0 cyst per liter.  For the purposes of development of a 
long-term capital improvement program, this report is based upon the assumption that 
Cryptosporidium exceeding 1.0 cysts per liter is found in Clinton Reservoir and UV 
irradiation following filtration is required to comply with the regulations. 

Table V-10 summarizes the capital cost for the addition of UV at the 25 mgd 
Clinton WTP. 

 



City of Lawrence, Kansas 
Water System Master Plan Section V– Alternatives Evaluation 

 

V-1.0 ALTERNATIVES EVALUATION.DOC Section V 
121903 1-16 

 

Table V-10 
Clinton WTP UV Disinfection Costs (regulatory) 

Component Cost 
($) 

General Requirements (10%) 125,000 
UV Irradiation 1,250,000 

Subtotal 1,375,000 
Electrical & I&C (20%) 275,000 

Subtotal 1,650,000 
Contingency (25%) 413,000 

Subtotal 2,063,000 
ELA (20%) 413,000 

Total 2,476,000 
 
1.3.3 Distribution System 
An initial series of analyses was conducted under year 2025 design demands, and 

including main improvements required serving the year 2025 service limits. Preliminary 
distribution system improvements were developed for each of the treatment plant 
expansion alternatives on the basis of meeting year 2025 maximum day demands. 
Preliminary costs were developed for each alternative. 

For analyses of both alternatives, there were similarities as summarized below:  
 

• Storage requirements by service level are identical for both alternatives. 

• The Kawaka Booster District would be supplied by two pumping stations for 
reliability and redundancy. For both alternatives, a major pumping station 
capable of delivering the entire year 2025 maximum day demand of 3.3 mgd 
would be located along 6th Street and is referred to as the “Kanwaka North 
BPS”, and a second smaller pumping station with a firm capacity of about 
0.75 mgd would be located along 15th Street and is referred to as the  
“Kanwaka South BPS”. 

• As discussed in the Section IV, the Kaw WTP high service pumps to the West 
Hills Service Level do not appear to have the capacity identified in the 1956 
field tests. For these analyses, it was assumed that for reliability, the pumps 
would be replaced with units that would provide 1.5 mgd capacity each, for a 
total capacity at Kaw WTP to West Hills Service Level of 4.5 mgd. 

 
The Alternative 1 analysis was based on expanding the Clinton WTP to 25 mgd 

and the Kaw WTP to 25 mgd to meet year 2025 maximum day demands. The major 



City of Lawrence, Kansas 
Water System Master Plan Section V– Alternatives Evaluation 

 

V-1.0 ALTERNATIVES EVALUATION.DOC Section V 
121903 1-17 

components of the distribution system improvements required for this alternative are 
summarized below: 

 

• The future South Service Level (including South 1 and South 2 Booster 
Districts) would receive a majority of supply (about 7 mgd) from a booster 
pumping station located along O’Connell Road near the Wakarusa River 
(O’Connell Road Booster Pumping Station). Additional supply of about 2.5 
mgd would be delivered by new 16- inch main (Main C1) running south from 
the Clinton WTP. Other required main improvements to serve the South 
Service Level are shown on Figure V-6. 

• Additional transmission capacity as summarized below is required to deliver 
water from the Kaw WTP to the distribution system.  

- For the Central Service Level, analyses showed that a major new 
transmission main would be required from the expanded Kaw WTP.  A 
new 36- inch main should be constructed from the Kaw WTP south to 5th 
Street (Main C13), continuing as a 30-inch main south to 8th Street (Main 
C12), from 5th and Indiana south and east to 9th and New York (Main 
C11), continuing south and east to 19th Street and Harper Street (Main 
C10). At 19th and Harper, the main would be reduced to a 24- inch and 
continue south and east to supply the O’Connell Road Booster Pumping 
Station (Mains C9 and C8). 

- There are several old 14-inch water mains in the downtown area that were 
installed between 1886 and 1916 that the City has indicated need to be 
replaced. Several of these mains would be replaced with 8- inch mains 
concurrently with the new transmission main from the Kaw Plant. Others 
would be replaced with new 8- inch mains as a separate project 
[...]
damage.  The intake would convey water to a raw water pumping station by gravity.  The 
head required at the raw water pumping station would be approximately 250 feet.  

Because the river is shallow, carries a heavy silt load, and is sub ject to a wide 
range of flows, a jetty in the river would be required to ensure adequate submergence of 
the intake and pumps.  Recent experience in evaluating a potential new intake for 
WaterOne of Johnson County has indicated that obtaining a Corps of Engineers permit to 
build a jetty is very unlikely.  Threatened and endangered species’ habitats would likely 
be submerged by a jetty and flood levels would likely increase.  Both of these conditions 
would make obtaining a permit from the Corps of Engineers very difficult and 
consideration of other options would be required before the Corps would grant a permit. 

 



City of Lawrence, Kansas 
Water System Master Plan Section V– Alternatives Evaluation 

 

V-1.0 ALTERNATIVES EVALUATION.DOC Section V 
121903 1-27 

 

Table V-14 
Clinton WTP Supply - Crib Intake and Jetty Costs (growth) 

Component Cost 
($) 

General Requirements (10%) 1,298,000 
New Crib and Cofferdam 1,716,000 
Jetty 5,200,000 
7.5 mgd Pumping Station 1,125,000 
24-inch Raw Water Transmission Main 4,942,000 

Subtotal 14,281,000 
HVAC (7%) (Pump Station Only) 79,000 
Electrical & I&C (20%) (Pump Station Only) 225,000 

Subtotal 14,585,000 
Contingency (25%) 3,646,000 

Subtotal 18,231,000 
ELA (20%) 3,646,000 

Total 21,877,000 
 
1.4.1.2.2 River Intake and Jetty.  This option would also divert surface water 

from the Kansas River to the Clinton WTP.  An intake on the banks of the river would be 
constructed instead of a crib.  The intake superstructure would house the pumping station.  
A jetty would still be required to ensure adequate submergence and the water would be 
conveyed to the Clinton WTP through a 24- inch transmission main.  Similar to the crib 
option, obtaining a permit to construct the jetty is unlikely.  The capital costs are 
summarized in Table V-15. 
 

Table V-15 
Clinton WTP Supply – Riverbank Intake and Jetty Costs 

(growth) 
Component Cost 

($) 
General Requirements (10%) 1,392,000 
Riverbank Intake 3,783,000 
Jetty 5,200,000 
24-inch Raw Water Transmission Main 4,942,000 

Subtotal 15,317,000 
HVAC (7%) (Intake Only) 265,000 
Electrical & I&C (20%) (Intake Only) 757,000 

Subtotal 16,339,000 
Contingency (20%) 3,268,000 

Subtotal 19,607,000 
ELA (20%) 3,921,000 

Total 23,528,000 
 



City of Lawrence, Kansas 
Water System Master Plan Section V– Alternatives Evaluation 

 

V-1.0 ALTERNATIVES EVALUATION.DOC Section V 
121903 1-28 

 
1.4.1.2.3 Vertical Wells.  The area shown on Figure V-7 appears to be suitable 

for installation of multiple high capacity vertical wells.  Greater than 40 feet of saturated 
thickness of coarse aquifer materials are present in this area (Fader 1974).  Existing wells 
in the vicinity have capacities of up to 1,000 gpm.  However, according to the Division of 
Water Resources, existing water rights in the area would limit the capacity available.  
DWR indicated that approximately 1,375 ac-ft (average diversion rate of 1.22 mgd) of 
water rights remain in this area.  Therefore, for a supply of 7.5 mgd to be developed, 
existing water rights would need to be purchased.   

Eight vertical wells would be needed to develop a firm supply of 7.5 mgd.  The 
vertical well pumps would be sized to pump directly to the Clinton WTP without re-
pumping.  One of the major advantages of vertical wells is that the raw water supply 
capacity can be expanded incrementally to match demands, which postpones major 
capital expenditures. 

Table V-16 summarizes the capital costs to develop this option. 
 

Table V-16 
Clinton WTP Supply - Vertical Wellfield Costs (growth) 

Component 
 

Cost 
($) 

General Requirements (10%) 695,000 
Eight Vertical Wells  1,232,000 
24-inch Raw Water Transmis sion Main 5,722,000 

Subtotal 7,649,000 
HVAC (7%) (Wells Only) 86,000 
Electrical & I&C (20%) (Wells Only) 246,000 

Subtotal 7,981,000 
Contingency (25%) 1,995,000 

Subtotal 9,976,000 
ELA (20%) 1,995,000 

Total 11,971,000(1) 

(1) Costs for additional rights not included. 
 
 
1.4.1.2.4 Collector Wells.  The area shown on Figure V-7 also appears to be 

suitable for installation of multiple horizontal collector wells.  Based on the available 
information, it appears that a single collector could supply the needed 7.5 mgd.  The 
geology appears to be similar to that in the City of Olathe’s wellfield and in highly 
productive areas tested for WaterOne of Johnson County.  In these areas, the deposits are 



City of Lawrence, Kansas 
Water System Master Plan Section V– Alternatives Evaluation 

 

V-1.0 ALTERNATIVES EVALUATION.DOC Section V 
121903 1-29 

coarse sand and gravel with 40 feet or more of saturated thickness.  When these 
conditions are present, yields of 10 mgd can be obtained from a single collector well.   

Collector wells typically derive 75 percent or more of their water from infiltrated 
surface water.  Because they derive their water from both groundwater and infiltrated 
surface water, DWR has permitted collector wells as both surface and groundwater rights. 
This is advantageous to the City.  First, the excess water rights at the Kaw intake could be 
transferred to this area.  This was accomplished in a similar situation for the BPU of 
Kansas City, Kansas.  Second, because most of the water pumped from the collector will 
be surface water, only a small groundwater right is needed.  As previously discussed, the 
availability of groundwater rights in this area is somewhat limited, but should be 
adequate to support a 7.5 mgd collector well.  Finally, DWR has indicated that a collector 
well would fall within the KRWAD operating agreements; and therefore, would be 
assured of having an adequate source of recharge.  Table V-17 summarizes the capital 
costs. 

 

Table V-17 
Clinton WTP Supply- Collector Well Costs (growth) 

Component Cost 
($) 

General Requirements (10%) 677,000 
Collector Well 1,825,000 
24-inch Raw Water Transmission Main 4,942,000 

Subtotal 7,444,000 
HVAC (7%) (Collector Only) 175,000 
Electrical & I&C (20%) (Collector Only) 500,000 

Subtotal 8,119,000 
Contingency (25%) 2,030,000 

Subtotal 10,149,000 
ELA (20%) 2,030,000 

Total 12,179,000 
 
Since the cost of the multiple vertical wells and one collector well is almost 

identical, the use of a collector well is recommended because of similar costs and the lack 
of the need to purchase additional groundwater rights. 

 



City of Lawrence, Kansas 
Water System Master Plan Section V– Alternatives Evaluation 

 

V-1.0 ALTERNATIVES EVALUATION.DOC Section V 
121903 1-30 

1.4.2 Water Treatment 
 

1.4.2.1 Kaw Water Treatment Plant 
The Kaw WTP capacity would remain at 17.5.  The improvements are broken 

down by reliability, growth, and regulatory. 
The Bowersock Dam has recently undergone significant maintenance repair.  

However, there are still voids at the southern end of the dam that should be monitored on 
a routine basis to observe the rate of erosion of the concrete face.  The condition of the 
maintenance work and movement of the riprap providing downstream support to the new 
sheet piling driven on the downstream face of the dam should also be monitored.  Several 
benchmarks should also be established on the dam to monitor if there is any horizontal or 
vertical movement of the dam.  The City should plan on inspecting the dam on a routine 
basis and plan budgeting for miscellaneous repairs of the 100+ year old structure. 

There are no growth improvements associated with this alternative at the Kaw 
WTP. As previously noted for Alternative 1, no costs for enhancing the “old” filters at 
the Kaw WTP have been included based upon current performance. 

As previously noted, there may be a need to install UV at the Kaw WTP for 
compliance with the LT2ESWTR.  Table V-18 summarizes the capital cost for the 
addition of UV at the 17.5 mgd Kaw WTP. 

 

Table V-18 
Kaw WTP – UV Disinfection Costs (regulatory) 

Component Cost 
($) 

General Requirements (10%) 88,000 
UV Irradiation 875,000 

Subtotal 963,000 
Electrical & I&C (20%) 193,000 

Subtotal 1,156,000 
Contingency (25%) 289,000 

Subtotal 1,445,000 
ELA (20%) 289,000 

Total 1,734,000 
 
1.4.2.2 Clinton Water Treatment Plant 
The following outlines the necessary improvements to expand the Clinton WTP 

from 15 mgd to 32.5 mgd.  The improvements are broken down by reliability, growth, 
and regulatory costs. The Clinton WTP was recently expanded and can reliably produce 
15 mgd now without additional improvements. 



City of Lawrence, Kansas 
Water System Master Plan Section V– Alternatives Evaluation 

 

V-1.0 ALTERNATIVES EVALUATION.DOC Section V 
121903 1-31 

Clinton Reservoir and Kansas River water quality will be substantially different 
and require significantly different chemical feed dosages to produce a compatible water 
quality.  Therefore, the WTP should be expanded as identified in Alternative 1 to 25 mgd 
to align the treatment capacity with the supply.  A third treatment train should be 
constructed to allow the river water to be treated separately from the reservoir water.  The 
new river treatment train would include a primary basin, secondary basin, four filters, 
clearwell, low head transfer pumps, and chemical storage and feed capacity.  It was 
assumed that the expanded chemical feed equipment would be incorporated within the 
existing building space, with the exception of the powdered activated carbon feed system 
which would be a silo system similar to Alternative 1.  The use of a collector well would 
offset the need for a presedimentation basin for this treatment train since the water would 
be withdrawn from the river alluvium. 

The Clinton WTP currently has 3.0 MG of treated water storage at the facility, 
which is approximately 9 percent of the MD design capacity of the WTP.  In new designs 
for treatment facilities where the WTP is designed to meet MD demands, B&V typically 
includes 5 to 10 percent of the maximum daily plant flow through the WTP.  Therefore, 
this alternative does not include additional storage. 

Figure V-8 illustrates the proposed site plan improvements and Figure V-9 
reflects the proposed treatment schematic at the Clinton WTP. Table V-19 provides the 
capital cost for expanding the Clinton WTP to 32.5 mgd.   

 

Table V-19 
Clinton WTP Expansion Costs (growth) 

Component Cost 
($) 

General Requirements (10%) 582,000 
Sitework 890,000 
Primary & Secondary Basins 1,740,000 
Filters, Clearwell, & Transfer Pumps 1,590,000 
Chemical Feed 856,000 

Subtotal 5,658,000 
HVAC (7%) 396,000 
Electrical & I&C (20%) 1,132,000 

Subtotal 7,186,000 
Contingency (25%) 1,797,000 

Subtotal 8,983,000 
ELA (20%) 1,797,000 

Subtotal 10,780,000 
Clinton WTP Expansion to 25 mgd 7,901,000 

Total 18,681,000 





FiltersFilters

Clearwell & Transfer
Pump Pit

1.5 MG
Reservoir

1.5 MG
Reservoir

To High Service 
Pumping

Polyphosphate Polyphosphate

Fluoride

Ammonia
To Sludge 
Disposal 
Lagoons

Future 
Secondary

Basin
Secondary 

Basin

Rapid Mix 
No. 2

Future 
Rapid Mix 

No. 4

Rapid Mix
No. 1

Carbon 
Facilities

Clinton 
ReservoirRaw Water

Intake Raw Water 
Pump Station

Future 
Primary
Basin

Secondary Basin
Bypass

Carbon
Polymer

Chlorine

Carbon
Polymer

Chlorine

Primary
Basin

Primary Basin
Bypass

Presedimentation
Basin Bypass

Sludge
Return

Sludge
Return

Wash Water
Recovery 
Basin

Wash 
Water
Drain

Lime
Polymer

Lime
Polymer

Plant Influent

CITY OF LAWRENCE, KANSAS
CLINTON  WTP EXPANSION TO 

32.5 MGD CAPACITY 
FIGURE V-9

Presedimentation
Basin

Carbon
Flow 
Splitter

To Sludge 
Disposal 
Lagoons

Future 
Presedimentation

Basin

Future 
Rapid Mix 

No. 3

LEGEND
Existing

Proposed Improvements

Sludge 
Control 
Building

Presedimentation
Basin Bypass

Primary Basin
Bypass

Secondary Basin
Bypass

Future 
Sludge 
Control 
Building

Fluoride

Ammonia

Transfer 
Pumps

Transfer 
Pumps

To Sludge 
Disposal 
Lagoons

Future 
Secondary

Basin

Future 
Rapid Mix

Future 
Primary
Basin

Carbon
Polymer

Chlorine

Lime
Alum

Soda Ash (op)
Polymer

#7

Future 
Rapid Mix

#6

Carbon Dioxide

Ammonia
Soda Ash
Phosphate
Fluoride
Chlorine

Secondary 
Basin 
Bypass

Primary 
Basin 
Bypass

Future Horizontal 
Collector Well

PAC

Filters

Sludge 
Control 
Building

To High Service Pumping

Transfer 
Pumps

Kaw River

Clearwell & Transfer
Pump Pit

Polyphosphate



City of Lawrence, Kansas 
Water System Master Plan Section V– Alternatives Evaluation 

 

V-1.0 ALTERNATIVES EVALUATION.DOC Section V 
121903 1-34 

As previously noted, there may be a need to install UV at the Clinton WTP for 
compliance with the LT2ESWTR.  Table V-20 summarizes the capital cost for the 
addition of UV at the 32.5 mgd Clinton WTP. 

 

Table V-20 
Clinton WTP UV Disinfection Costs (regulatory) 

Component Cost 
($) 

General Requirements (10%) 163,000 
UV Irradiation 1,625,000 

Subtotal 1,788,000 
Electrical & I&C (20%) 358,000 

Subtotal 2,146,000 
Contingency (25%) 537,000 

Subtotal 2,683,000 
ELA (20%) 537,000 

Total 3,220,000 
 
 
1.4.3  Distribution System 
The Alternative 2 analysis was based on expanding the Clinton WTP to 32.5 mgd 

and maintaining the Kaw WTP at 17.5 mgd.  As discussed in Section 1.3.3 of this 
chapter, there are similar improvements required for Alternative 1 and Alternative 2.  The 
additional major components of the distribution system improvements required for 
Alternative 2 are summarized below: 

 

• The future South Service Level (including South 1 and South 2 Booster 
Districts) would receive a majority of supply (about 7.5 mgd) from a 24- inch 
main running south from the Clinton WTP.  Additional supply of about 2.0 
mgd would be delivered by a booster pumping station located along Haskell 
Avenue near the Wakarusa River (Haskell Avenue Booster Station). 
Additional main improvements to serve the South Service Level are shown on 
Figure V-7. 

• Additional transmission capacity is required to deliver water from the Clinton 
WTP to the distribution system.  

- For the West Hills Service Level, a new 20- inch main would be required 
from the Clinton WTP north to about 15th Street (Main W1).  Additional 
main improvements would be required in the West Hills Service Level 
along 15th Street (Main W2) and on Harvard Road between S. Lawrence 
Ave. and Wellington Rd. (Main W3) to support the Stratford Elevated 



City of Lawrence, Kansas 
Water System Master Plan Section V– Alternatives Evaluation 

 

V-1.0 ALTERNATIVES EVALUATION.DOC Section V 
121903 1-35 

Tank. Additional main improvements to serve the West Hills Service 
Level and the future Kanwaka Booster Distric t are shown of Figure V-7. 

- For the South Service Level, a new 24- inch main would be required to run 
south from the Clinton WTP (Main C1). 

• Main improvements out of the Kaw WTP would be minimized.  A new 12-
inch main would be constructed from about 8th and New Jersey to 10th and 
Haskell (Main C9). A new 16-inch main would run from 10th and Haskell 
south and east along the railroad tracks to about O’Connell Road (Main C10).  
These mains would help to supply to Santa Fe Industrial Park and maintain 
water levels in the Harper Elevated Tank.  

• As previously discussed in the explanation of Alternative 1, there are several 
old 14- inch mains in the downtown area that were installed between 1886 and 
1916 that the City has indicated need to be replaced. For Alternative 1, these 
mains would be replaced with 8-inch mains in conjunction and coordination 
with construction of a new transmission main out of the Kaw WTP. However, 
the transmission main is not required for Alternative 2. Therefore, in order to 
maintain adequate distribution capacity in the downtown area, these old 14-
inch mains are recommended to be replaced with 12- inch mains for 
Alternative 2. Along Indiana St. between 5th and 8th, two parallel 12- inch lines 
are required to replace the parallel 14- inch mains. For Alternative 1, one of 
these mains would be replaced with the new transmission main. As a result, 
the total length of replacement main shown for Alternative 2 is greater than 
that shown for Alternative 1. 

• High service pumping improvements are required for both the Kaw and 
Clinton WTP as summarized below: 

- The Kaw WTP to Central high service pumps consists of eight pumps with 
a firm capacity of 18.8 mgd.  This capacity is sufficient to meet the 
required pumping capacity of 14.5 mgd. However, for reliability, two of 
the “old” 1917 units should be replace with new 3.0 mgd units to provide 
a “reliable” rated capacity of 18 mgd, and a “reliable” firm capacity of 15 
mgd. 

- As previously discussed, the Kaw WTP to West Hills high service pumps 
do not deliver the ir rated capacity of 1.5 mgd.  Hydraulic analyses showed 
that all three units, operating at a combined capacity of 4.5 mgd would be 
needed to help maintain water levels in the existing 6th Street Elevated 
Tank and the Stratford Elevated Tank under maximum hour conditions. 
All three of the existing units should be replace with new units rated 1.5 
mgd at 350 feet of TDH. 

- The Clinton WTP high service pumps to the Central Service Level consist 
of two units rated 2.8 mgd and one unit rated 5.0 mgd. To provide firm 
capacity of 15.1 mgd, two additional 5.0 mgd units should be installed.  



City of Lawrence, Kansas 
Water System Master Plan Section V– Alternatives Evaluation 

 

V-1.0 ALTERNATIVES EVALUATION.DOC Section V 
121903 1-36 

As described for Alternative 1, the existing high service pumping building 
should be expanded to the south to house the new units.  The resulting 
total capacity to the Central Service Level from the Clinton WTP would 
be 20.6 mgd and the firm capacity would be 15.6 mgd. 

- The Clinton WTP high service pumps to the West Hills Service Level 
consist of three units, each rated 5.0 mgd, providing a firm rated capacity 
of 10 mgd.  Two additional pumps rated at 4.5 mgd would be installed in 
the high service pumping building expansion, to provide a total rated 
capacity of 24 mgd and a firm rated capacity of 19 mgd. 

 
Distribution improvements for Alternative 2 are shown on Figure V-6 and 

summarized in Table V-21. 
 

Table V-21 
Alternative 2 Distribution System Improvements 

Water Mains 
CIP 

 
Description 

 
Dia  
(in.) 

Length 
(ft) 

Unit Cost 
($/dia*in) 

Const. Cost 
($) 

Capital Cost 
($) 

C1 Wakarusa Dr 24 13,600 6 1,960,000 2,820,000 
C2 N 1170 Road 24 7,200 6 1,040,000 1,500,000 
C3 Kasold Dr 24 3,800 6 530,000 760,000 
C4 Supply to Reservoir T3 16 1,500 6 140,000 200,000 
C5 N 1100 Road 20 15,900 6 1,910,000 2,750,000 
C6 Haskell Ave 16 5,300 6 510,000 730,000 
C7 N 1100 Road 16 5,300 6 510,000 730,000 
C8 Haskell Ave 16 10,600 6 1,020,000 1,470,000 
C9 8th & NJ to 10th & Haskell 12 3,200 8 310,000 450,000 
C10 Along RR to O'Connell 16 6,600 6 630,000 910,000 
C11 Second River Crossing 16 7,200 8 920,000 1,320,000 
C12 Replace 14" w 12" in Downtown 12 14,300 9 1,540,000 2,220,000 
W1a Clinton WTP Discharge 24 250 6 40,000 60,000 
W1 North From Clinton WTP 20 4,200 6 500,000 720,000 
W2 15th Street  12 3,300 8 320,000 460,000 
W3 Harvard Rd 12 300 8 30,000 40,000 
W4 Sixth St - Wakarusa to West ET 16 4,400 6 420,000 600,000 
W5 Sixth St - Deer Run to West ET 12 2,600 6 190,000 270,000 
W6 Sixth St - West ET to K-10 12 3,500 6 250,000 360,000 
W7 Sixth St- West ET to K-10 16 3,900 6 370,000 530,000 
W8 Sixth St - Kan Booster 16 9,700 6 930,000 1,340,000 

Total Water Mains 14,070,000 20,240,000 



City of Lawrence, Kansas 
Water System Master Plan Section V– Alternatives Evaluation 

 

V-1.0 ALTERNATIVES EVALUATION.DOC Section V 
121903 1-37 

 

Table V-21 
Alternative 2 Distribution System Improvements 

Pumping Stations 
CIP 

 
Description 

 
Installed Capacity 

(mgd) 
Const. Cost 